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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer, so it is manufacturer’s responsibility to
ensure that the apparatus meets the essential requirements in all the possible configurations as
representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : HUAWEI MediaPad T5
Brand Name : HUAWEI

Test Model : AGS2-L03

Series Model : N/A

Applicant : Huawei Technologies Co., Ltd.

Manufacturer : Huawei Technologies Co., Ltd.

Address : Administration Building, Headquarters of Huawei Technologies Co., Ltd.,
Bantian, Longgang District, Shenzhen, 518129, P.R.C

Factory : Huawei Technologies Co., Ltd.

Address : Building, Headquarters of Huawei Technologies Co., Ltd., Bantian, Longgang

District, Shenzhen, 518129, P.R.C

Date of Test : Aug. 27, 2018 ~ Sep. 07, 2018

Test Sample : Engineering Sample No.: D180807232 for conducted, D180807229 for
radiated.

Standard(s) : FCC Partl5, Subpart E(15.407) / ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc..

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-4-1808C216) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of NVLAP according to the ISO-17025 quality
assessment standard and technical standard(s).

Test results included in this report is only for the RLAN UNII-1, UNII-2A, UNII-2C, UNII-3 part.

Report No.: BTL-FCCP-4-1808C216 Page 6 of 472
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2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):
FCC Part15, Subpart E(15.407)
Standard(s) Section Test Item Judgment Remark
15.207 AC Power L_mg Conducted PASS
Emissions
15.407(a) Spectrum Bandwidth PASS
15.407(a) Maximum Output Power PASS
15.407(a) Power Spectral Density PASS
15.407(a) Radiated Emissions PASS
15.407(b) Band Edge Emissions PASS
15.407(qg) Frequency Stability PASS
15.203 Antenna Requirements PASS

Note:

(1) “N/A” denotes test is not applicable in this test report.

Report No.: BTL-FCCP-4-1808C216
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2.1 TEST FACILITY

2.2 MEASUREMENT UNCERTAINTY
The measurement uncertainty figures shall be calculated according the methods described in
the ETSI TR 100 028 and shall correspond to an expansion factor (coverage factor) k=1.96 or
k=2(which provide confidence levels of respectively 90% and 95.45% in the case where the
distributions characterizing the actual measurement uncertainties are normal (Gaussian)).
Measurement Uncertainty for a Level of Confidence of 95 %, U=2xUc(y).

A. Conducted Measurement:

The BTL measurement uncertainty as below table:

The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's test firm number for FCC: 854385

BTL's designation number for FCC: CN5020

Test Site | Method Measurement Frequency Range U, (dB)
DG-C02 | CISPR 150 KHz ~ 30 MHz 2.32
B. Radiated Measurement:
. Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB)
9 kHz~30 MHz V 3.79
9 kHz~30 MHz H 3.57
30 MHz~200 MHz V 3.82
30 MHz~200 MHz H 3.60
200 MHz~1,000 MHz V 3.86
DG-CBO3 | CISPR 200 MHz~1,000 MHz H 3.94
1 GHz~18 GHz Vv 3.12
1 GHz~18 GHz H 3.68
18 GHz~40 GHz V 4.15
18 GHz~40 GHz H 4.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.

Report No.: BTL-FCCP-4-1808C216
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment HUAWEI MediaPad T5
Brand Name HUAWEI

Test Model AGS2-L03

Series Model N/A

Model Difference(s) N/A

Software Version A6t6e

Hardware Version AGS2-L03 8.0.0.20(C605)

UNII-1: 5150 MHz~5250 MHz
UNII-2A: 5250 MHz~5350 MHz

Operation Frequency UNII-2C: 5470 MHz~5725 MHz

FAVIE Xl ol UNII-3: 5725 MHz~5850 MHz
Modulation Technology OFDM
Bit Rate of Transmitter 433.3 Mbps

802.11a: 15.91dBm
802.11n (20M): 16.10dBm
802.11n (40M): 10.66dBm
802.11ac (20M): 16.05dBm
802.11ac (40M): 10.87dBm
802.11ac (80M): 10.10dBm

Output Power (Max.)for UNII-1

802.11a: 15.73dBm
802.11n (20M): 15.96dBm
802.11n (40M): 10.67dBm
802.11ac (20M): 16.03dBm
802.11ac (40M): 10.87dBm
802.11ac (80M): 9.79dBm

Output Power (Max.)for UNII-2A

Output Power 802.11a: 16.07dBm

802.11n (20M): 16.14dBm
802.11n (40M): 11.05dBm
802.11ac (20M): 15.88dBm
802.11ac (40M): 10.80dBm
802.11ac (80M): 10.32dBm

Output Power (Max.)for UNII-2C

802.11a: 16.03dBm
802.11n (20M): 16.08dBm
802.11n (40M): 11.23dBm
802.11ac (20M): 15.67dBm
802.11ac (40M): 11.02dBm
802.11ac (80M): 9.74dBm

Output Power (Max.)for UNII-3

1# DC voltage supplied from AC/DC adapter.
Model: HW-050100U01

2# Supplied from battery.
Model: HB2899COECW-C

Power Source

1# 1/P: 100-240V~,50/60Hz,0.2A
Power Rating O/P: DC b5V, 1A
2# DC 3.82V, 4980mAh

Report No.: BTL-FCCP-4-1808C216 Page 9 of
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Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the

user's manual.

2. Channel List;

802.11a
802.11n 20 MHz
802.11ac 20 MHz

802.11n 40 MHz
802.11ac 40 MHz

802.11ac 80 MHz

802.11n 20 MHz
802.11ac 20 MHz

UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency

Channel (MHz) Channel (MH2) Channel (MHz)

36 5180 38 5190 42 5210

40 5200 46 5230

44 5220

48 5240

802.11a

802.11n 40 MHz
802.11ac 40 MHz

802.11ac 80 MHz

802.11n 20 MHz
802.11ac 20 MHz

UNII-2A UNII-2A UNII-2A
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)

52 5260 54 5270 58 5290
56 5280 62 5310
60 5300
64 5320

802.11a

802.11n 40 MHz
802.11ac 40 MHz

802.11ac 80 MHz

802.11n 20 MHz
802.11ac 20 MHz

UNII-2C UNII-2C UNII-2C
Frequenc Frequenc Frequenc
Channel (|3|HZ) y Channel (I\q/IHz) y Channel (I\chHz) y
100 5500 102 5510 106 5530
104 5520 110 5550 122 5610
108 5540 118 5590
112 5560 126 5630
116 5580 134 5670
132 5660
136 5680
140 5700
802.11a

802.11n 40 MHz
802.11ac 40 MHz

802.11ac 80 MHz

UNII-3 UNII-3 UNII-3
Channel Frt(e&t;ezr;cy Channel Fr?I\q/IL;'ezr;cy Channel Fr((el\q/lllj_'ezr;cy
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825

Report No.: BTL-FCCP-4-1808C216
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3. Antenna Specification:

Ant. Brand Model Name | Antenna Type Connector Gain(dBi)
1 HUAWEI N/A Internal N/A 1
4 The EUT contains following accessory devices.
ltem Manufacturer Factory Description
HUIZHOU BYD PDM Number: 02220780
FLECTRONIC €O | Model Name: HW-050100U01
Input Voltage :
Huawei Technologies | Shenzhen Huntkey | 100-240V ~50/60Hz, 0.2A
Adapter .
Co., Ltd. Electric Co., Ltd. 0utput Vo|tage: DC 5V,1A
DONG GUAN (The EU and US adapter are
PHITEK the same PCB board of same
ELECTRONICS CO.,
LTD. factory)
PDM Number: 24022744
Model Name:
Huawei Technologies SCUD (FUJIAN) i
Battery Co.,Ltd. Electronics Co., Ltd HB2899COECW-C
Rated Voltage: DC 3.82V
Rated Capacity: 4980mAh
FOXCONN
INTERCONNECT
TECHNOLOGY
. . LIMITED
gasb?e H“awegeirt‘go'og'es HONGLIN Model Name: 04071002
A TECHNOLOGY
CO.,LTD
Luxshare Precision
Industry Co., Ltd.

Report No.: BTL-FCCP-4-1808C216
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)

Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX AC20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC40 Mode / CH38, CH46 (UNII-1)

Mode 6 TX AC80 Mode / CH42 (UNII-1)

Mode 7 TX A Mode / CH52, CH60, CH64 (UNII-2A)

Mode 8 TX N20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 9 TX N40 Mode / CH54, CH62 (UNII-2A)

Mode 10 TX AC20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 11 TX AC40 Mode / CH54, CH62 (UNII-2A)

Mode 12 TX AC80 Mode / CH58 (UNII-2A)

Mode 13 TX A Mode / CH100, CH116, CH140 (UNII-2C)
Mode 14 TX N20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 15 TX N40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 16 TX AC20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 17 TX AC40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 18 TX AC80 Mode / CH106, CH122 (UNII-2C)

Mode 19 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 20 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 21 TX N40 Mode / CH151,CH159 (UNII-3)

Mode 22 TX AC20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 23 TX AC40 Mode / CH151,CH159 (UNII-3)

Mode 24 TX AC80 Mode / CH155 (UNII-3)

Mode 25 TX Mode

test as following:

The EUT system operated these modes were found to be the worst case during the pre-scanning

For Conducted Test

Final Test Mode

Description

Mode 25

TX Mode

Report No.: BTL-FCCP-4-1808C216
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For Radiated Test
Final Test Mode Description
Mode 2 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 4 TX N40 Mode / CH38, CH46 (UNII-1)
Mode 5 TX AC20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 6 TX AC40 Mode / CH38, CH46 (UNII-1)
Mode 7 TX AC80 Mode / CH42 (UNII-1)
Mode 8 TX A Mode / CH52, CH60, CH64 (UNII-2A)
Mode 9 TX N20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 10 TX N40 Mode / CH54, CH62 (UNII-2A)
Mode 11 TX AC20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 12 TX AC40 Mode / CH54, CH62 (UNII-2A)
Mode 13 TX AC80 Mode / CH58 (UNII-2A)
Mode 14 TX A Mode / CH100, CH116, CH140 (UNII-2C)
Mode 15 TX N20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 16 TX N40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 17 TX AC20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 18 TX AC40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 19 TX AC80 Mode / CH106, CH122 (UNII-2C)
Mode 20 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 21 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 22 TX N40 Mode / CH151,CH159 (UNII-3)
Mode 23 TX AC20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 24 TX AC40 Mode / CH151,CH159 (UNII-3)
Mode 25 TX AC80 Mode / CH155 (UNII-3)
Note:

recorded.

(1) For radiated 30 MHz to 1000 MHz test, the 802.11a mode is found to be the worst case and

(2) For Radiated Emissions, the worst case of one channel is performed. For Band edge,
high and low channels are performed .

Report No.: BTL-FCCP-4-1808C216
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firmware of the final end product

3.3 TABLE OF PARAMETERS OF TEST SOFTWARE SETTING

During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the

UNII-1
Test Software Version WiFiRFAuth.apk
Frequency (MHz) 5180 5200 5240
A Mode 15,1 15,1 15,1
N20 Mode 15,1 15,1 15,1
AC20 Mode 15,1 15,1 15,1
Frequency (MHz) 5190 5230
N40 Mode 10,15 10,15
AC40 Mode 10,15 10,15
Frequency (MHz) 5210
AC80 Mode 9,25
UNII-2A
Test Software Version WiFiRFAuth.apk
Frequency (MHz) 5260 5300 5320
A Mode 15,1 15,1 15,0.5
N20 Mode 15,1 15,1 15,0.5
AC20 Mode 15,1.5 15,1 15,0.5
Frequency (MHz) 5270 5310
N40 Mode 10,1.5 10,1.5
AC40 Mode 10,2 10,1.5
Frequency (MHz) 5290
AC80 Mode 9,25

Report No.: BTL-FCCP-4-1808C216
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UNII-2C
Test Software Version WiFiRFAuth.apk
Frequency (MHz) 5500 5580 5700
A Mode 15,0.5 15,0.5 15,0.5
N20 Mode 15,0.5 15,0.5 15,0.5
AC20 Mode 15,0.5 15,0.5 15,0
Frequency (MHz) 5510 5550 5670
N40 Mode 10,1.5 10,1.5 10,1
AC40 Mode 10,1.5 10,1.5 10,1
Frequency (MHz) 5530 5610
AC80 Mod 9,25 9,15
UNII-3 -
Test Software Version WiFiRFAuth.apk
Frequency (MHz) 5745 5785 5825
A Mode 15,0.5 15,0.5 15,0.5
N20 Mode 15,0.5 15,0.5 15,0.5
AC20 Mode 15,0 15,0 15,0.5
Frequency (MHz) 5755 5795
N40 Mode 10,1 10,1
AC40 Mode 10,1 10,1
Frequency (MHz) 5775
AC80 Mode 9,1

Report No.: BTL-FCCP-4-1808C216
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT

EUT
Adapter

AC100-240

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. FCC ID Series No.
ltem | Shielded Type | Ferrite Core Length Note
1 NO NO 1.2m DC Cable

Report No.: BTL-FCCP-4-1808C216
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION (Frequency Range 150 kHz-30 MHz)

- Conducted Limit (dBpV)
Frequency of Emission (MHz) :
Quasi-peak Average
0.15-0.50 66to 56* 56 to 46*
0.50-5.0 56 46
5.0-30.0 60 50

Note:
(1) The tighter limit applies at the band edges.

(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipment powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /0 cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item -EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation

Report No.: BTL-FCCP-4-1808C216 Page 17 of 472
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4.1.4 TEST SETUP

Vertical Reference
/ Ground Plane /Test Receiver

— 1

o o o o

EUT /‘M""‘*oooo
|

40cm

80cm
ILISNh
|1 | |

N L

\ Horizontal Reference

Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

The EUT was programmed to be in continuously transmitting/TX Mode mode.

4.1.6 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 53% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Appendix A.

Remark:

(1) All readings are QP Mode value unless otherwise stated AVG in column of"Note ;. If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn‘t perform o In this case, a “ * ” marked in AVG Mode column of
Interference Voltage Measured o

(2) Measuring frequency range from 150 kHz to 30 MHz o

Report No.: BTL-FCCP-4-1808C216 Page 18 of 472
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a)
limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Frequencies o Band edge Harmonic
EIRP Limit (dBm)

(MHz) at 3m (dBuV/m) at 1.5m (dBpVv/m)
5150-5250 -27 68.3 74.3 (Note 3)
5250-5350 -27 68.3 74.3 (Note 3)
5470-5725 -27 68.3 74.3 (Note 3)

-27(Note 2) 68.3 74.3 (Note 3)
10(Note 2) 105.3 111.3(Note 3)
5725-5850
15.6(Note 2) 110.9 116.9(Note 3)
27(Note 2) 122.3 128.3(Note 3)
Note:
1. The following formula is used to convert the equipment isotropic radiated power (eirp) to field

2.

1000000+/30P

strength:E = uV/m, where P is the eirp (Watts)

According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or
more above or below theband edge increasing linearly to 10 dBm/MHz at 25 MHz above or
below the band edge, and from 25 MHz above or below the band edge increasing linearly to a
level of 15.6 dBm/MHz at 5 MHz above orbelow the band edge, and from 5 MHz above or
below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

s

d limait

FSlimit = FSmax — 2010-3

\ imeasure 4 20log d limit/d measure=20log 3/1.5=6dB.
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4.2.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A)Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

e

Ground Plane

|Receiver 4 Amp.
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz
Band edge

A H
'0.7 m v Ee-
LT )

0.8 m
, I § o

Ground Plane

Harmonic

1.5m

A H
0.7 m R &=
& ,

0.8 m
, I o

Ground Plane
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(C) Radiated emissions below 30 MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer

! Receiver O

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

4.2.7 TEST RESULTS (9 kHz TO 30 MHz)
Please refer to the Appendix B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (30 MHz TO 1000 MHz)
Please refer to the Appendix C.

4.2.9 TEST RESULTS (ABOVE 1000 MHz)
Please refer to the Appendix D.

Remark:

(1) No limit; This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. SPECTRUM BANDWIDTH

5.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E

- Frequency Range
Test Item Limit (MH2) Result
26 dB Bandwidth 5150-5250 PASS
26 dB Bandwidth 5250-5350 PASS
Bandwidth 26 dB Bandwidth 5470-5725 PASS

Minimum 500kHz 6 dB
] 5725-5850 PASS
Bandwidth

5.1.1 TEST PROCEDURE

the block diagram below
b.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameters

Setting

Attenuation

Auto

Span Frequency

> 26 dB Bandwidth

RBW

300 kHz(Bandwidth 20 MHz)
1 MHz(Bandwidth 40 MHz and 80 MHz)

VBW

1 MHz(Bandwidth 20 MHz)
3 MHz(Bandwidth 40 MHz and 80 MHz)

Span Frequency

6 dB Bandwidth

RBW 100 kHz
VBW 300 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

No deviation.

5.1.2 DEVIATION FROM STANDARD

c. Measured the spectrum width with power higher than 26 dB below carrier
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Page 23 of 472



e

3L

2N
©e

L

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

5.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

5.1.6 TEST RESULTS
Please refer to the Appendix E.
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6. MAXIMUM OUTPUT POWER

6.1 APPLIED PROCEDURES /LIMIT

FCC Part15, Subpart E
Test Item Limit Frequz\r/lchyz;? ange Result
Fixed:1 Watt (30 dBm) 5150-5250 PASS
Mobile and portable: 250 mW
Maximum Output (24 dBm) 5150-5250 PASS
Power 250mW (24 dBm) 5250-5350 PASS
250mW (24 dBm) 5470-5725 PASS
1 Watt (30 dBm) 5725-5850 PASS
Note: The maximum e.i.r.p at anyelevation angle above 30 degrees as measured from the
horizon must not exceed 125 mW(21 dBm)

6.1.1 TEST PROCEDURE

the block diagram below.

C.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Used spectrum analyzer band power measurement function.

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the

signal
RBW =1 MHz.
VBW = 3 MHz.

Sweep points

2 2 x span / RBW

Detector RMS

Trace average at least 100 traces in power
Trace .

averaging(rms) mode.
Sweep Time auto

c. Test was performed in accordance with method of KDB 789033 D02.
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6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Appendix F.
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7. POWER SPECTRAL DENSITY TEST
7.1 APPLIED PROCEDURES / LIMIT
FCC Part15, Subpart E
Frequency
Test Item Limit Range Result
(MH2z)
Other then Mobile and portable:
17 dBm/MHz 5150-5250 PASS
Mobile and portable:11 dBm/MHz 5150-5250 PASS
Power Spectral
Density 11 dBm/MHz 5250-5350 PASS
11 dBm/MHz 5470-5725 PASS
30 dBm/500kHz 5725-5850 PASS

7.1.1 TEST PROCEDURE

the block diagram below.
b.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the

signal
RBW =1 MHz.
VBW > 3 MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures
New Rules v01r02, section II.F.5., it is acceptable to set RBW at 1 MHz and VBW at 3
MHz if the spectrum analyzer does not have 500 kHz RBW.

2. The value measured with RBW=1 MHz is to be added with 10log(500 kHz/1 MHz) which
is -3 dB. For example, if the measured value is +10dBm using RBW=1 MHz (that is +10
dBm/MHz), then the converted value will be +7dBm/500kHz.
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7.1.2 DEVIATION FROM STANDARD

No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

7.1.6 TEST RESULTS
Please refer to the Appendix H.
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8. FREQUENCY STABILITY MEASUREMENT

8.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E

o Frequency Range
Test Item Limit (MH2) Result
5150-5250 PASS
. Specified in the 5250-5350 PASS

Frequency Stability ,

user’s manual 5470-5725 PASS
5725-5850 PASS

8.1.1 TEST PROCEDURE

the block diagram below.
b.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Entire absence of modulation emissions bandwidth

RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

nominal value.

No deviation.

d. User manual temperature is 0°C~35°C.

8.1.2 DEVIATION FROM STANDARD

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the
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8.1.3 TEST SETUP

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

8.1.6 TEST RESULTS
Please refer to the Appendix I.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | EMI Test Receiver R&S ESCI 100382 Mar. 11, 2019
2 LISN EMCO 3816/2 52765 Mar. 11, 2019
3 50Q Terminator SHX TF2-3G-A 8122901 Mar. 11, 2019
TWO-LINE
4 V-NETWORK R&S ENV216 101447 Mar. 11, 2019
Measurement EZ-EMC
5 Software Farad Ver.NB-03A1-01 N/A N/A
6 Cable N/A RG223 12m Mar. 23, 2019
Radiated Emission Measurement - 9kHz TO 30 MHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Loop Antenna EM EM-6876-1 230 Feb. 07, 2019
2 Cable N/A RG 213/U C-102 Jun. 01, 2019
3 | EMI Test Receiver R&S ESCI 100382 Mar. 11, 2019
Measurement EZ-EMC
4 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emission Measurement — 30 MHz TO 1000 MHz
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 11, 2019
2 Amplifier HP 8447D 2944A09673 Aug. 11, 2019
3 Receiver Agilent N9038A MY52130039 Aug. 11, 2019
. LMR-400(30MHz-1
4 Cable emci GHz)(8m+5m) N/A May 25, 2019
5 Controller CT SC100 N/A N/A
6 Controller MF MF-7802 MF780208416 N/A
Measurement EZ-EMC
7 Software Farad Ver.NB-03A1-01 N/A N/A
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Radiated Emission Measurement - Above 1GHz

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until

1 | Double Ridged ETS 3115 75789 Mar. 11, 2019
Guide Antenna
o | Broad-Band Horn | g0 0oheck | BBHA 9170 9170319 | Jun. 30, 2019
Antenna
3 Amplifier Agilent 8449B 3008A02274 Mar. 11, 2019
Microwave EMC
4 Preamplifier With INSTRUMENT EMC2654045 980039 & HAO1 | Mar. 11, 2019
Adaptor
5 Receiver Agilent N9038A MY52130039 Aug. 11, 2019
6 Controller CT SC100 N/A N/A
7 Controller MF MF-7802 MF780208416 N/A
8 Cable mitron B10-01-01-12M 18072744 Jul. 30, 2019
Measurement EZ-EMC
9 Software Farad Ver.NB-03A1-01 N/A NIA
Spectrum Bandwidth Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP40 100185 Aug. 11, 2019
Maximum Output Power Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP40 100185 Aug. 11, 2019
Power Spectral Density Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP40 100185 Aug. 11, 2019
Frequency Stability Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100185 Aug. 11, 2019
2 Prec%g[‘e?"e” Bell BTH-50C |20170306001| Mar. 11, 2019

All calibration period of equipment list is one year.

Remark: “N/A” denotes no model name, serial no. or calibration specified.
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APPENDIX A - CONDUCTED EMISSION
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Test Mode: TX Mode _Adapter: Huntkey \
Line
80 dBuV
S —
S — [ 6
1 P M\
T
40 fﬁ/Th\ij 3 r 5 wwﬂ¢ﬁww ﬁH
PJ%NMWWWﬁw$ﬁ \whﬂkﬂ #ﬂhdwwmvw \q
1]
015 050 00 500 0.00 30 00{MHZ)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1860 34.58 9.82 44_40 64_21 -19.81 Peak
2 0.2670 31.03 9.82 40.85 61. 21 -20.36 Peak
3 0.3525 26.73 9.81 36. 54 58.90 -22.36 Peak
4 0.5550 25.85 9.81 35. 66 56.00 -20. 34 Peak
5 1. 0905 26.53 9.93 36. 16 56.00 -19.54 Peak
6 * 20.0715 40.75 11.19 51.94 60.00 -8.06 Peak
7 20.0715 28.60 11.19 39.79 50.00 -10.21 AVG

Note:The test result has included the cable loss.
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Test Mode: TX Mode _Adapter: Huntkey \
Neutral
80 dBuV
S —
M
S—
: I M
3
a0 L% 2 X 4 5 i Y
JI\UM AT "Il"llln | H‘lﬂ.uﬁ; w
i i B v \%
1]
015 050 1.00 500 0.00 30 00{MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment

1 0.1815 33.01 9.91 42_92 64_42 -21.50 Peak
2 0.2805 27.48 9.93 37.41 60.80 —23.39 Peak
3 0.5730 31.19 9.97 41. 16 56.00 -14.84 Peak
4 0.9870 28.91 10.12 39.03 56.00 -16.97 Peak
5 2.0715 27.57 10. 19 37.76 56.00 -18.24 Peak
6 * 20. 3190 35. 34 11.48 46. 82 60.00 -13.18 Peak
7 20.3190 25.11 11.48 36.59 50.00 -13.41 AVG

Note:The test result has included the cable loss.
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Test Mode: TX Mode _Adapter: PHITEK |
Line
80 dBuV
\
M ea,_| 6
"'--..1\..
|

2
40 \ h, )f 3 4 Lll‘ bt
T A
oy T W Iy I Y L
Y Wi VW%W W ik
1]
015 050 1.00 500 0.00 30 00{MHZ)
No. Frea. [euei™® Forfest JeSSUTC  Limit  Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1815 39.84 982 49_ 66 64._42 -14.76 Peak
2 0.2940 32.84 9.82 42. 66 60.41 -17.75 Peak
3 0.3660 27.76 9.81 37.57 58.59 -21. 02 Peak
4 0.6405 28.85 9. 856 38.70 56. 00 -17. 30 Peak
5 1.1174 25.43 9.93 35. 36 56. 00 -20. 64 Peak
6 * 10.9950 42.13 10.54 52.67 60. 00 -7.33 Peak
7 10.9950 31.20 10. 54 41.74 50. 00 -8.26 AVG

Note:The test result has included the cable loss.
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Test Mode: TX Mode _Adapter: PHITEK |
Neutral
80 dBuV
—
M
S —
1 petf
//\/\) > [, k] r M M"
b %, 6
N \/ A i M
4 MM
‘\\Hﬂ h /(0 I J b A‘Wﬁww Lll™,
! Wy Wy
1]
015 050 00 500 0.00 30 00{MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1995 38.17 9.91 48. 08 63. 63 -15.55 Peak
2 0.2940 31.50 9.93 41.43 60.41 -18.98 Peak
3 0.6315 33.22 10. 00 43. 22 56.00 -12.78 Peak
4 0.6315 21.50 10. 00 31.50 46.00 -14.50 AVG
5 1.1085 31.36 10.13 41.49 56.00 -14.51 Peak
6 1.6710 28.23 10. 17 38. 40 56.00 -17.60 Peak
T * 11.6520 41. 35 10. 86 52.21 60.00 -7.79 Peak
8 11.6520 30.80 10. 86 41. 66 50.00 -8.34 AVG

Note:The test result has included the cable loss.
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Test Mode: TX Mode _Adapter: BYD \
Line
80 dBuV
S —
M
™ 6
2 ¥
4 5 7
40 ;ﬂﬁyh L\
\Y AI"I fj% ‘ | | 1l j. JJII| .Tluhmw%
[T PAA o
1]
015 050 1.00 500 0.00 30 00{MHZ)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1548 36.92 9.82 46.74 6574 -19.00 Peak
2 0.1725 38.07 9.82 47.89 64. 84 -16. 95 Peak
3 0.1949 34.45 9. 82 4427 63. 83 -19.56 Peak
4 0.2895 29.53 9.82 39. 35 60. 54 -21.19 Peak
5 0.5820 28.53 9.82 38. 356 56.00 -17.65 Peak
6 * 17. 4480 39.87 10.97 50. 84 60.00 -9.16 Peak
7 17.4480 28.70 10.97 39. 67 50.00 -10.33 AVG

Note:The test result has included the cable loss.
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Test Mode: TX Mode _Adapter: BYD |
Neutral
80 dBuV
—
M
S —
I,
40 =
g 2 W\
4
y i e
il %J“W il H
1]
015 050 00 500 0.00 30 00{MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1949 22.09 9.91 32.00 63. 83 -31.383 Peak
2 0.2580 24.44 9.92 34. 36 61.50 —27.14 Peak
3 0.6045 26.91 9. 98 36. 89 56.00 -19.11 Peak
4 4.0109 20.50 10. 32 30.82 56.00 -25.18 Peak
5 11.5980 30.13 10. 85 40.98 60.00 -19.02 Peak
6 * 17.4794 34.73 11.28 46. 01 60.00 -13.99 Peak
7 17.4794 23. 20 11.28 34.48 50.00 -15.52 AVG

Note:The test result has included the cable loss.
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APPENDIX B - RADIATED EMISSION (9 KHZ TO 30 MHZ)
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Test Mode: TX Mode _Adapter: Huntkey

1600 dBu¥/m

Ant 0°

150
140
130
120
1o
100
a0
a0
70

60 =
a0 w
40
30
20
10
0.0
0.009 [MHz] 0.150
Reading Comrect Measure-
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 0.0150 38.10 20.72 58.82 12408 -6526 AVG
2 0.0317 28.30 19.82 4812 11758 6946 AVG
3 0.0631 32.50 19.27 51.77 11160 -59.83 AVG
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Test Mode:

TX Mode_Adapter: Huntkey

160.0

dBu¥/m

Ant 0°

150
140
130
120
110
100
a0
80
70
60

a0
20
10

50
40 ®

00
0150 0s [MHz) 5 30.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuv/m dBuVvim dB Detector Comment
1 0.2404 2510 17.08 4218 9999 5781 AVG
2 * 2.3585 2270 16.90 39.60 6954 -2994 QP
3 4. 4540 2280 1549 38.29 69.54 -3125 QP
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Test Mode:

TX Mode_Adapter: Huntkey

160.0

dBu¥/m

Ant 90°

150
140
130

100
a0
80
0

120
110

60 X
a0 e
40
0
20
10
0.0
0.009 [MHz] 0.150
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit
MHz dBuv dB dBuvim  dBuV/m
1 0.0151 38.50 20.71 5921 12403 -6482 AVG
2 0.0310 28.80 19.84 4864 117.78 -69.14 AVG
3 0.0700 2570 19.13 4483 110.70
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Test Mode:

TX Mode_Adapter: Huntkey

160.0

dBuV/m

Ant 90°

150
140
130
120
o
100
an
80
70
60

a0
20
10

50
3
an =

0.0
0.150 05 (MHz) 5 30.000
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuV/m dB Detector ~ Comment
1 02672 2430 17.05 4135 98.07 5772 AVG
2 * 23336 2470 16.92 4162 6954 -2792 QP
3 48738 2360 15.25 3885 6954 -3069 QP
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Test Mode: TX Mode _Adapter: PHITEK |
Ant 0°
160.0  dBu¥/m
150
140
130
120
1o
100
a0
80
70
60 i
50 W
40
0
20
10
0.0
0.009 [MHz) 0.150
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuVv dB dBuvim dBuVim dB Defector Comment
1 0.0180 37.60 20.30 5790 12250 -6460 AVG
2 0.0328 2850 19.81 4831 11729 -6898 AVG
3 0.0875  26.80 18.73 4553 10876 -6323 AVG
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Test Mode:

TX Mode_Adapter: PHITEK

160.0  dBu¥/m

Ant 0°

150
140
130
120
1o
100
a0
il
7n
60

0
20
m

a0 MMMWM
®
an

0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure- .
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuVim dB Detector Comment
1 0.2744 27.50 17.05 44 55 98.84 5429 AVG
2 2.2968 2480 16.94 41.74 6954 -2780 QP
3 4.8997 2240 15.23 3763 6954 -31.91 QP
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Test Mode: TX Mode_Adapter: PHITEK |

Ant 90°

160.0 dBu¥/m

150
140
130
120

110

100
ao
80
70
60
50 ¥
40
30
20

1
0.0

0.009 [MHz) 0.150

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuVim dBuVim dB Detector Comment
0.0184 3360 20.24 5384 12231 -B847 AVG
0.0383 28.10 19.72 4782 11594 -688.12 AVG
* 0.0875 23.70 18.73 4243 10876 -86.33 AVG

LIS I L
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Test Mode:

TX Mode_Adapter: PHITEK

160.0 dBu¥/m

Ant 90°

150
140
130
120
o

an
i}
i
60

20
20
10

50
40 o]

0.0
0.150 05 [MHz] 5 30.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuVim dB Detector ~Comment
1 0.2468 2520 17.07 4227 9976 5749 AVG
2" 22367 2360 16.97 4057 6954 -2897 QP
3 47970 2220 15.29 3749 6954 3205 QP
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Test Mode: TX Mode _Adapter: BYD \
Ant 0°
160.0 dBuV/m
150
140
130
120
110
100
an
i)
7o
60 w
an »
40
0
20
10
0.0
0.009 [MHz] 0.150

Reading Correct Measure- )
No. Mk. Freg.  Level Facter  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 0.0151 35.60 20.71 56.31 12403 -67.72 AVG
2 0.0300 29.21 19.85 4906 118.06 -69.00 AVG
30" 0.0857 25.90 18.77 4467 10895 6428 AVG
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Test Mode:

TX Mode_Adapter: BYD

160.0  dBu¥/m

Ant 0°

150
140
130
120
1o
100
an
it}
n
60

an
20
10

50
40 ®

0.0
0.150 0s [MHz) 5 30.000

Reading Correct Measure- _

No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuV dB dBuVim dBuVim dB Detector Comment

1 0.2481 2540 17.06 42 46 9971 -5725 AVG

2 * 2.2486 27.30 16.96 44 26 6954 -2528 QP

3 6.8776 2210 14 .86 36.96 69.54 -3258 QP
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Test Mode:

TX Mode_Adapter: BYD

160.0 dBuV/m

Ant 90°

150
140
130

100
an
il
Fi
G0
al
40
20
20
10

120
1o

0.0
0.009 [MHz) 0.150
Reading Correct Measure- _
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuV/m dB Detector Comment
1 0.0138 36.30 20.89 5719 12481 -6762 AVG
2" 0.03023 31.10 19.85 5095 11798 -67.03 AVG
3 0.0850 2240 18.79 4119 10902 -6783 AVG
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Test Mode:

TX Mode_Adapter: BYD

160.0 dBu¥/m

Ant 90°

150
140
130
120
1o

a0
3
40

0.0
0.150 05 [MHz) 5 30.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim  dBuvim dB Detector ~ Comment
1 0.1894 2850 1717 4567 102.06 -56.39 AVG
2 " 21783 2340 17.00 40.40 69.54 -29.14 QP
3 38603 2230 15.86 38.16 69.54 -31.38 QP
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APPENDIX C - RADIATED EMISSION (30 MHZ TO 1000 MHZ)
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‘Test Mode: UNII-1/TX A Mode 5200 MHz_Adapter: Huntkey ‘
Vertical
80 dBuvim
I
40 I
]
- 6
2 WL
’T 3 MWW
2 1 JMAJ_*nlul'l 1_
y?
0
3000 12700 224 00 321,00 418.00 51500 612,00 709.00 806.00 100000
{(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 32.9100 42.07 -14.94 27.13 40. 00 -12. 87 Peak
2 159. 9800 28. 53 —10. 60 17.93 43. 50 —-25. 57 Peak
3 443. 7050 29. 55 -7. 65 21.90 46. 00 -24.10 Peak
4 566. 4099 29.72 -5.74 23.98 46. 00 -22.02 Peak
5 723. 0650 30.53 -3. 34 27.19 46. 00 —-18.81 Peak
6 831. 7050 31. 06 -1.53 29.53 46. 00 -16.47 Peak
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Test Mode: UNII-1/TX A Mode 5200 MHz_Adapter: Huntkey |
Horizontal
80 dBuvim
I
40 I
I
I 6
4 5 WWM
4 > 3 M
MWWM TV L fPhinis
o
W
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 154. 6450 31. 77 -11. 08 20.69 43.50 -22.81 Peak
2 318. 0900 31.07 -10. 63 20.44 46.00 -25.56 Peak
3 457. 7700 29. 21 -7.58 21.63 46. 00 -24. 37 Pealk
4 547. 0100 30. 05 —-5. 65 24.40 46.00 -21.60 Peak
5 690. 5700 30. 15 -3.20 26.95 46.00 -19.05 Peak
6 * 784.1750 32.70 -1.99 30.71 46. 00 -15.29 Peak
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Test Mode: UNII-2A/TX A Mode 5300 MHz_Adapter: Huntkey |
Vertical
80 dBuVim
I
10 |__I
] 6

3
Hed, >ﬁL JIAM

™

g

ottt T o

@
g p g

1]
3000 12700 22400 32100 #1800 51500 61200 70000 80600 100000
{MHz)
No. Frea.  feel™® fomrer’ meep'™® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 32.4250 42.70 -14.99 27.71 40. 00 -12. 29 Peak
2 159. 9800 30. 66 -10. 60 20.06 43.50 -23. 44 Peak
3 472. 3200 30.08 -7.91 22.17 46. 00 -23.83 Peak
4 595. 5100 30. 69 -6. 23 24.46 46. 00 -21. 54 Pealk
5 701. 2400 29. 80 -2.78 27.02 46. 00 -18. 98 Peak
6 784.1750 32. 32 -1.99 30. 33 46. 00 -15. 67 Peak
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Test Mode: UNII-2A/TX A Mode 5300 MHz_Adapter: Huntkey |
Horizontal
80 dBuvim
I
40 I
I
I 6
. 5 X
N ; W e T
1 2 MMM
b
FANNIEE
e
()
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 156. 1000 31. 44 -10. 95 20.49 43.50 -23.01 Peak
2 321. 0000 30. 36 -10. 67 19. 69 46.00 -26. 31 Peak
3 560. 1050 30. 54 -5.63 24.91 46. 00 -21.09 Pealk
4 695. 9050 29. 65 -2.94 26.71 46.00 -19.29 Peak
5 % 784.1750 30.73 -1.99 28.74 46.00 -17.26 Peak
6 962. 1700 30. 49 1.12 31.61 54.00 -22.39 Peak
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Test Mode: UNII-2C/TX A Mode 5580 MHz_Adapter: Huntkey \
Vertical
80 dBuVim
I
[
WMWH‘
T 3 4 MW
muﬂ M bt oy
W
1]
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 33.8800 42.46 -14. 83 27.63 40.00 -12.37 Peak
2 156. 5850 30. 39 -10.90 19.49 43.50 -24.01 Peak
3 467. 4700 30. 32 -7.80 22.52 46.00 -23.48 Peak
4 559. 1350 29. 98 -5. 62 24. 36 46.00 -21.64 Peak
5 698. 3300 31. 32 -2.83 28.49 46.00 -17.51 Peak
6 832.6750 32. 34 -1.55 30.79 46.00 -15.21 Peak

Report No.: BTL-FCCP-4-1808C216

Page 58 of 472



3L

GA

=
R

=3 T

4

Test Mode: UNII-2C/TX A Mode 5580 MHz_Adapter: Huntkey \
Horizontal
80 dBuvim
I
]
6
! : y M W b
>
X L "
\.W NMWWWW LR ML
i
KR
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 157. 0700 31. 92 -10. 86 21. 06 43.50 -22.44 Peak
2 326.8200 31.02 -10.75 20.27 46.00 -25.73 Peak
3 454. 3750 30.01 -7.50 22.51 46.00 -23.49 Peak
4 550. 8900 29. 39 -5.48 23.91 46.00 -22.09 Peak
5 687. 1750 29. 28 -3.37 25.91 46.00 -20.09 Peak
6 * 784.1750 31.83 -1.99 29.84 46.00 -16.16 Peak
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Test Mode: UNII-3/TX A Mode 5785 MHz_Adapter: Huntkey \
Vertical
80 dBuVim
I
[
ﬁ 4 5 MW me
Iy
1]
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 32.4250 42.96 -14.99 27.97 40.00 -12.03 Peak
2 154. 6450 29. 03 -11.08 17.95 43.50 -25.55 Peak
3 240. 0050 32. 64 -14. 67 17.97 46.00 -28.03 Peak
4 457. 7700 30. 00 -7.58 22.42 46.00 —-23.58 Peak
5 563. 9850 29. 75 -5.70 24.05 46.00 -21.95 Peak
6 784.1750 32.25 -1.99 30.26 46.00 -15.74 Peak
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Test Mode: UNII-3/TX A Mode 5785 MHz_Adapter: Huntkey \
Horizontal
80 dBuvim
I—
m I__I
6
5
T e e
LMIN'\.I IIHN
Ly
0
3000 12700 22400 32100 41800 51500 61200 70900 80600 1000.00

(MHz)

No. Freq. Reading Correct Measure Limit Margin

Level Factor ment
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 149. 7950 31. 86 -11.51 20. 35 43.50 -23.15 Peak
2 323.9100 30.78 -10.71 20.07 46.00 -25.93 Peak
3 470. 3800 31.93 -7.86 24. 07 46. 00 -21.93 Pealk
4 575. 1400 29.58 -5.88 23.70 46.00 -22.30 Peak
5 702. 6950 30.52 -2.82 27.70 46.00 -18.30 Peak
6 * 790. 9650 30. 34 -1.58 28.76 46. 00 -17.24 Peak
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Test Mode: UNII-1/TX A Mode 5200 MHz_Adapter: PHITEK
Vertical
80.0  dBu¥/m
70
&0
50
40 I
E
a 12
4
2
20
10
0.0
30,000  127.00 224.00 321.00 410.00 515.00 £12.00 709.00 206.00 1000.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuVim dB Detector Comment
1 37.275 4355 -14.78 2877 4000 -11.23 peak
2 54.250 4354 -14.96 2858 4000 -1142 peak
3 167.255 3314 -11.04 2210 4350 -2140 peak
4 551.375 2984 548 2436 4600 -2164 peak
5 820.065 3033 -135 2898 4600 -17.02 peak
6 943.740 29.56 1.16 30,72 4600 -1528 peak
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Test Mode:

UNII-1/TX A Mode 5200 MHz_Adapter: PHITEK

20.0

dBu¥/m

Horizontal

0

G0

50

40

a0

20

10

|]-l]:mml] 127.00 224.00 321.00 418.00 515.00 612.00 709.00 906.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment
1 152.705 3352 -11.25 2227 4350 -21.23 peak
2 196.355 3549 -14488 2081 4350 -2289 peak
3 564.470 3041 -5.70 2471 46.00 -21.29 peak
4 686.690 30.70 -3.40 27.30 4600 -18.70 peak
L] 810.850 3073 -1.21 2952 4600 -1648 peak
6 * 950.045 2947 142 3089 4600 -1511 peak
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Test Mode:

UNII-2A/TX A Mode 5300 MHz_Adapter: PHITEK

20.0 dBu¥V/m

Vertical

0

60

&0

40

a0

20

10

l]-ﬂmum 127.00 224.00 321.00 410.00 515.00 612.00 709.00 206.00 1000.00 MHz
Reading Comrect Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim  dBuW/m dB Detector Comment

1" 54735 4461 -1498 2963 4000 -1037 peak
2 167.740 3393 -11.07 22 86 4350 -2064 peak
3 564.470 31.36 -5.70 2566 46.00 -20.34 peak
4 682.810 3092 -3.58 27.34 4600 -1866 peak
5 844 800 3051 -1.75 2876 4600 -1724 peak
6 951.985 30.39 1.36 3175 4600 -1425 peak
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Test Mode: UNII-2A/TX A Mode 5300 MHz_Adapter: PHITEK \

Horizontal
20.0 dBuV /m

70

60

50

40

30

20

10

0.0
Jnoon 127.00 224.00 321.00 410.00 515.00 61200 709.00 0600 1000,00 MH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuv/m dB Detector  Comment
156.585 36.86 -10.90 25.98 4350 -1752 peak
457.770 2998 -7.58 2240 46.00 -2360 peak
572.230 3093 -5.84 2509 46.00 -2091 peak
704.150 30.36 -2.84 2752 46.00 -1848 peak
798.240 30.73 -1.15 29.58 46.00 -16.42 peak
* 949.560 30.00 1.39 3139 4600 -1461 peak

D | ] | M| =
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Test Mode: UNII-2C/TX A Mode 5580 MHz_Adapter: PHITEK \
Vertical
20.0  dBu¥/m
70
60
50
w 1
5
T 2 )
20
10
0.0
30,000  127.00 22400 321.00 419.00 515.00 612.00 709.00 806.00 1000.00 HHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuVim  dBuVim dB Detector  Comment
1 32425 4294 -15.00 2794 4000 -1206 peak
2 54735 4411  -14.98 2913 4000 -10.87 peak
3 167.740 3343 1107 2236 4350 -21.14 peak
4 564.470 3036 570 2466 4600 -2134 peak
5 801.150 3046 107 2839 4600 -1661 peak
6 939.860 3029 1.01 3130 4600 -1470 peak

Report No.: BTL-FCCP-4-1808C216

Page 66 of 472



3L

e

LN
L B
YRR

Test Mode: UNII-2C/TX A Mode 5580 MHz_Adapter: PHITEK \
Horizontal
800  dBuV/m
70
60
50
w
]
20 4 3
20
10
0.0
0000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 206.00 1000.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 157.070 3516 -10.86 2430 4350 -1920 peak
2 240.005 3299 -1467 1832 4600 -2768 peak
3 555255 2096 555 24 41 46.00 -2159 peak
4 714.820 3016 313 2703 4600 -1897 peak
5 791.450 3098 -155 2943 4600 -1657 peak
6 * 946.650 30.06 128 3134 4600 -1466 peak
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Test Mode: UNII-3/TX A Mode 5785 MHz_Adapter: PHITEK \
Vertical
200  dBuVm
70
60
50
10 _l—‘_l
n 12 5
!
3
20
10
0.0
30000 127.00 224.00 321.00 412.00 515.00 612.00 709.00 90600 1000.00 MH=z
Reading Correct Measure- )
No. Mk. Freg.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuvim  dB Detector ~ Comment
1 36.305 4318 -1493 2825 4000 -11.75 peak
2 55220 4357 -15.00 2857 4000 -1143 peak
3 168.710 3304 -1112 2192 4350 -2158 peak
4 563.985 3009 569 2440 4600 -2160 peak
5 739.555 070 377 2693 4600 -19.07 peak
6 880.115 3033 0.70 3103 5400 -2297 peak
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Test Mode:

UNII-3/TX A Mode 5785 MHz_Adapter: PHITEK

20.0 dBu¥/m

Horizontal

70

60

&0

40

a0

20

10

D-uauuun 127.00 224.00 321.00 410.00 515.00 612.00 709.00 006.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim  dBuW/m dB Detector Comment
1 158.525 366 -1073 2093 4350 2257 peak
2 248 250 3488 -1436 2052 4600 -2548 peak
3 448 070 2973 -7.48 2225 4600 -2375 peak
4 562853 29.11 -5.69 2342 4600 -2258 peak
5 784175 31.39 -2.00 2939  46.00 -16.61 peak
6 " 937.920 29.86 0.92 30.78 46.00 -1522 peak
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Test Mode: UNII-1/TX A Mode 5200 MHz_Adapter: BYD

Vertical
a80.0 dBuV/m

0

60

L]

40

20

i}

10

0.0
30,000 127.00 224.00 321.00 419.00 515.00 612,00 709.00 206.00 1000.00 HHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuVim dBuvim dB Detector ~ Comment
1 36.305 4350 -1493 2857 4000 -1143 peak
2 56.675 4198 -15.16 26.82 4000 -13.18 peak
3 1556.130 31.04  -11.03 20.01 4350 -2349 peak
4 550.405 2916 -5.48 2368 46.00 -2232 peak
5
6

710.455 2888 -3.01 2587 4600 -2013 peak
814.245 2866 -1.25 27 41 46.00 -18.59 peak
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Test Mode:

UNII-1/TX A Mode 5200 MHz_Adapter: BYD

dBu¥/m

Horizontal

0

60

L)

40

20

20

10

u-uaumn 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuV/m dB Detector Comment
1 54.735 3423 -1498 19.25 4000 -2075 peak
2 158.040 3974 -1078 2896 4350 -1454 peak
3 699.785 2682 276 27.06 46.00 -1894 peak
4 798.725 3050 -1.11 29.39 46.00 -16.61 peak
] 896.695 31N -0.68 3043 46.00 -1557 peak
G 957.805 2998 1.22 31.20 46.00 -1480 peak
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Test Mode:

UNII-2A/TX A Mode 5300 MHz_Adapter: BYD

£20.0 d

Bu¥/m

Vertical

0

60

L]

40

a0

20

0

uﬂalll]]ll 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 90600 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuV/m dBuVim dB Detector Comment

T 38.730 4330 -1466 2864 4000 -11.36 peak

2 55.220 4211 -15.00 2711 4000 -12.89 peak

3 156.100 3088 -1094 19.94 4350 -2356 peak

4 571.745 2996 -5.83 2413 4600 -2187 peak

] 865655 3145 -1.44 30.01 4600 -1599 peak

G 941.315 30.58 1.05 3163 46.00 -1437 peak
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Test Mode:

UNII-2A/TX A Mode 5300 MHz_Adapter: BYD

dBu¥/m

Horizontal

0

60

a0

40

20

20

10

n-ummn 127.00 224.00 321.00 419.00 515.00 612.00 709.00 00600 1000.00 MH=z
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuV/m  dBuVim dB Detector ~Comment
1 54.250 3414 1496 19.18 40.00 -20.82 peak
2 160.465 35680 -1082 2498 4350 -1852 peak
3 476.200 31.09 -8.00 2309 4600 -2291 peak
4 550.890 2974 -5.48 2426 46.00 -21.74 peak
] 784175 3068 -2.00 2868 46.00 -17.32 peak
6 * 928.220 30.16 0.53 3069 4600 -1531 peak
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Test Mode:

UNII-2C/TX A Mode 5580 MHz_Adapter: BYD

80.

0

E0

&0

40

an

20

10

1} dBu¥ /m

Vertical

U-ummn 127.00 224.00 321.00 418.00 515.00 612.00 709.00 00600 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 36.790 4412 -14.86 2926 4000 -10.74 peak
2 55.705 4341 1502 2839 4000 -1161 peak
3 190.050 3408 -1432 19.76 4350 -2374 peak
4 553.800 2853 -5.52 23.01 4600 -2299 peak
5 698.330 28.86 -2.83 26.03 46.00 -19.97 peak
6 854.015 30.14 -1.72 2842  46.00 -17.58 peak
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Test Mode:

UNII-2C/TX A Mode 5580 MHz_Adapter: BYD

£20.0

dBu¥/m

Horizontal

70

60

&0

40

an

20

10

U-uauuuu 127.00 224.00 321.00 418.00 515.00 612.00 709.00 90600 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVfm dB Detector Comment
1 54.735 3350 -14.98 1852 4000 -2148 peak
2 151.250 3414 -11.39 2275 4350 2075 peak
3 470.380 30.76 -7.86 2290 46.00 -2310 peak
4 559620 29 .96 -5.62 2434 46.00 -2166 peak
5 804 060 2978 -1.10 2868 46.00 -17.32 peak
6 * 947 620 2950 1.32 3082 4600 -1518 peak

Report No.: BTL-FCCP-4-1808C216
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Test Mode:

UNII-3/TX A Mode 5785 MHz_Adapter:

BYD

80.0 dBu¥/m

Vertical

Fil

60

50

40

20

20

10

uﬂaumu 127.00 224.00 321.00 418.00 515.00 612.00 709.00 80600 1000.00 MHz
Reading Correct Measure-
No. Mk. Freg. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector  Comment

1" 39.215 4318 -14564 2854 4000 -1146 peak
2 155.615 2837 -1099 17.38 4350 -26.12 peak
3 450.495 29.44 -7.41 2203 4600 -2397 peak
4 552 345 29 .46 -5.50 23.96 46.00 -22.04 peak
5 695420 2932 -2.97 2635 4600 -19865 peak
6 951.985 28.26 1.36 2962 4600 -16.38 peak

Report No.: BTL-FCCP-4-1808C216
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Test Mode:

UNII-3/TX A Mode 5785 MHz_Adapter: BYD

800

dBu¥/m

Horizontal

70

&0

a0

20

20

10

4u—|—‘

u-uauuun 127.00 224.00 321.00 412.00 515.00 612.00 709.00 206.00 1000.00 HMHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim  dBuvim dB Detector  Comment
1 53.280 3574 1492 2082 4000 -1918 peak
2 161.920 3740 -10.71 2669 4350 -16.81 peak
3 470.380 3078 -7.86 2292 46.00 -2308 peak
4 550.405 2057 548 2409 4600 -2191 peak
5 733.250 3028 361 2667 4600 -1933 peak
6 * 952 955 3019 1.34 3153 4600 -1447 peak

Report No.: BTL-FCCP-4-1808C216

Page 77 of 472



4

&Y
(&
R

=3 T

3L

APPENDIX D - RADIATED EMISSION (ABOVE 1000 MHZ)
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz
Vertical
130 dBuVim
4
3
pra—

80
/ \’\V“‘-‘\
1 L~
</"' e ]
30
513000 514000 150,00 160,00 217000 218000 S190.00 D200.00 521000 523000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 46. 64 14. 32 60. 96 74.00 -13.04 Peak
2 5150. 0000 33. 83 14. 32 48. 15 54.00 -5.85 AVG
3 5172. 6000 86. 95 14. 38 101. 33 999.00 -897.67 AVG No Limit
4 * 5187. 2000 94. 51 14. 42 108. 93 68.30 40.63 Peak No Limit

Report No.: BTL-FCCP-4-1808C216 Page 79 of 472
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz

130 dBuVim

Horizontal

80
o \\
1 ™,
30
513000 514000 150,00 160,00 217000 218000 S190.00 D200.00 521000 523000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 43.73 14. 32 58. 05 74.00 -15.95 Peak
2 5150. 0000 34.75 14. 32 49. 07 54.00 -4.93 AVG
3 * 5186. 3000 94. 92 14. 42 109. 34 68.30 41.04 Peak No Limit
4 5187. 5000 87. 07 14. 42 101. 49 999.00 -897.51 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode:

UNII-1/ TX A Mode 5200 MHz

130 dBuVim

Vertical

¥

u.‘.-l’LuA. - A, MJIMJWWA’/

Mv‘ okt

30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5970. 0000 37. 38 16. 83 54.21 74.30 -20.09 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Vertical
130 dBuVim
” U LT L0171
1
R, ——
MWMWWWMMMWWWW*W i
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17988. 0000 35. 46 17.73 53.19 80.00 -26.81 Peak

Report No.: BTL-FCCP-4-1808C216
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s: |X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Vertical
130 dBuVim
80

il et
L W

W WWW

Y JI..JA bl
ity il

MW

mew s

30

18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25824. 2500 39. 55 16. 96 56. 51 74.30 -17.79 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Vertical
130 dBuVim
” 1 |
1
Mu\u L W B v T
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 39871. 7500 35.56 15. 54 51.10 74.30 -23.20 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX A Mode 5200 MHz

130 dBuVim

Horizontal

. g T
| s P TP R S L M A L
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
{MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment
1 * 5905. 0000 37. 66 16. 61 54. 27 74.30

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode:

UNII-1/ TX A Mode 5200 MHz

130 dBuVim

Horizontal

L, . st
e WWWWW T R
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17952. 0000 35.58 17.62 53.20 80.00 -26.80 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Horizontal
130 dBuVim
80

L

o, i PO TN AU TO PRI Y TRt T 0
W pberbidof ¥ ’

“’\A’Vw.lll‘m_ AMW

b A g AT g Sl

A

30

18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25560. 7500 39.50 17. 26 56.76 74.30 -17.54

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X
Test Mode: UNII-1/ TX A Mode 5200 MHz
Horizontal
130 dBuVim
” 1 |
1
WWWM’V MXW
AT
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39655. 7500 35. 31 15.41 50.72 74.30 -23.58 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240 MHz
Vertical
130 dBuVim
1
X
2

80
“\W‘*’w
30
519000 520000 521000 2522000 523000 224000 225000 226000 227000 529000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5233. 5000 92.91 14. 55 107. 46 68.30 39.16 Peak No Limit
5236. 7500 84. 83 14. 556 99. 38 999.00 -899.62 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240 MHz
Horizontal
130 dBuVim
1
2
——y

80

30

519000 520000 521000 2522000 523000 224000 225000 226000 227000 529000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5237.4000 94. 81 14. 56 109. 37 68.30 41.07 Peak No Limit
2 5243. 9000 87.61 14. 57 102. 18 999.00 -896.82 AVG No Limit

Report No.: BTL-FCCP-4-1808C216 Page 90 of 472
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Vertical
130 dBuVim
4
X
3
o | |
30
513000 514000 150,00 160,00 217000 218000 S190.00 D200.00 521000 523000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 40. 95 14. 32 55. 27 74.00 -18.73 Peak
2 5150. 0000 30. 28 14. 32 44. 60 54.00 -9.40 AVG
3 5172. 5000 81. 68 14. 38 96. 06 999.00 -902.94 AVG No Limit
4 * 5187. 1000 89. 43 14. 42 103. 85 68.30 35.55 Peak No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Horizontal
130 dBuVim
3
4
| \
o |
ﬂ_.»/’/// \\\
7/ \\-\
30
513000 514000 150,00 160,00 217000 218000 S190.00 D200.00 521000 523000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 51. 69 14. 32 66. 01 74.00 -7.99 Peak
2 5150. 0000 36. 38 14. 32 50.70 54.00 -3.30 AVG
3 * 5177.7000 95. 25 14. 39 109. 64 68.30 41.34 Peak No Limit
4 5182. 1000 87. 16 14. 41 101. 57 999.00 -897.43 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N20 Mode 5200 MHz

130 dBuVim

Vertical

- wgmmw

o e

MWMWWMW i
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5942. 5000 36.61 16. 74 53.35 74.30 -20.95 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Vertical
130 dBuVim
” U LT | ]
1
il M..JM
M.WWWWWMWWWWWWW” W
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17868. 0000 35. 45 17. 37 52. 82 80.00 -27.18 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Vertical
130 dBuVim
80

e

I bl b e i g

gt

PRI

WMMWW“MM" RE

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25586. 2500 39. 27 17.23 56. 50 74.30 -17.80

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Vertical
130 dBuVim
” 1 |
1
aunqu i ,Mﬁnu_‘i.wi.\\w \-""“J'M
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39770.5000 37.52 15.48 53.00 74.30 -21.30 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N20 Mode 5200 MHz

130 dBuVim

Horizontal

b ey .MW'

! o

WWWMMM&WWWI Ao I
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment

1 * 5982. 5000 37. 39 16. 87 54. 26 74.30 -20.04 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Horizontal
130 dBuVim
” U LT I
1
W"“ , WW“ e ._‘ LA.‘lv.a. MA.M
WWWWWW i
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 18000. 0000 36. 04 17.77 53.81 80.00 -26.19 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Horizontal
130 dBuVim
80

Sk IR OO LT T Lol e
kb rgian b Lalls

WWWWWW

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25560. 7500 38. 83 17. 26 56. 09 74.30 -18.21 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Horizontal
130 dBuVim
” | |
1
A J:M« rJI'\V‘ﬂ.L Lh Y et ] M“M MIMI
Ll VW‘WM Lal T TH L L w W
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39892. 0000 34.75 15.55 50. 30 74. 30 -24.00 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Vertical
130 dBuVim
2
) pd

80
i R
30
519000 520000 521000 2522000 523000 224000 225000 226000 227000 529000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5232. 2000 80. 60 14. 54 95. 14 999.00 -903.86 AVG No Limit
2 * 5239. 2500 88. 43 14. 56 102. 99 68.30 34.69 Peak No Limit

Report No.: BTL-FCCP-4-1808C216 Page 101 of 472
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Horizontal
130 dBuVim
1
2
J—

80
] \“\m
MM// \\ o
W M
30
519000 520000 521000 2522000 523000 224000 225000 226000 227000 529000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5233. 2000 95. 82 14. 54 110. 36 68.30 42.06 Peak No Limit
2 5241. 6000 87. 50 14. 57 102. 07 999.00 -896.93 AVG No Limit

Report No.: BTL-FCCP-4-1808C216 Page 102 of 472
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
130 dBuVim
3
*
4

) |
i
, |
2 ,H""r'/ \‘_‘
30
209000 511000 513000 515000 217000 219000 521000 523000 525000 529000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 40. 48 14. 32 54. 80 74.00 -19.20 Peak
2 5150. 0000 32. 37 14. 32 46. 69 54.00 -7.31 AVG
3 * 5187. 7000 83.12 14. 42 97. 54 68.30 29.24 Peak No Limit
4 5193. 4000 75. 67 14. 44 90.11 999.00 -908.89 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode:

UNII-1/ TX N40 Mode 5190MHz

130 dBuVim

Vertical

oo, i i

T L0

| e T e A M
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5895. 0000 37.04 16. 58 53.62 74.30 -20.68 Peak

Report No.: BTL-FCCP-4-1808C216

Page 104 of 472



3L

GN
©p
R

b A it

(.

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
130 dBuVim
” U LT L0171
1
PR L e e e T et o4
T i S
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 18000. 0000 35. 47 17.77 53.24 80.00 -26.76 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
130 dBuVim
80

Patte gl PPLEPLITS T
" ' W

ke WWMW

WWWWW g

e [

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25599. 0000 39.78 17.21 56.99 74.30 -17.31 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
130 dBuVim
” 1 |
1
T L T e
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39784. 0000 36. 21 15.49 51.70 74.30 -22.60 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
130 dBuVim
3
X
F !
80
1
L S| \‘MWWMMW
30
209000 511000 513000 515000 217000 219000 521000 523000 525000 529000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 43. 95 14. 32 58. 27 74.00 -15.73 Peak
2 5150. 0000 35.74 14. 32 50. 06 54.00 -3.94 AVG
3 * 5178. 6000 87. 90 14. 40 102. 30 68.30 34.00 Peak No Limit
4 5192. 2000 79.91 14. 43 94. 34 999.00 -904.66 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode:

UNII-1/ TX N40 Mode 5190MHz

130 dBuVim

Horizontal

J

| , ’ Y — b h.lr_;... me\ﬂw
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5725. 0000 37.53 16. 02 53.55 74.30 -20.75 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode:

UNII-1/ TX N40 Mode 5190MHz

130 dBuVim

Horizontal

L ' MM
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17952. 0000 35.61 17.62 53.23 80.00 -26.77 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
130 dBuVim
80

" .allla.‘.v,u\ﬁw"\\a\'\ fub

L i

J, s

T R e Sl e

et s, |
sl

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25509. 7500 39. 57 17.31 56. 88 74.30 -17.42

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
130 dBuVim
” ]
1
L P PR
VY, N PR Y WWWMMHM
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 40000. 0000 34.43 15. 62 50. 05 74.30 -24.25

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
130 dBuVim
2
1
w*"’d_xu_m"\
80 f{ \
|
30
513000 515000 170,00 S5190.00 521000 223000 225000 270,00 529000 533000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5221.9000 77. 64 14. 51 92. 15 999.00 -906.85 AVG No Limit
2 * 5242. 2000 85.79 14. 57 100. 36 68.30 32.06 Peak No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
130 dBuVim
2
X
i
80

L N S N

30
513000 515000 170,00 S5190.00 521000 223000 225000 270,00 529000 533000
{MHz)
No. Frea.  jooding [forrect Moaswr® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5222. 6000 79. 81 14.52 94. 33 999.00 -904.67 AVG No Limit
2 * 5223. 4000 86. 83 14. 52 101. 35 68. 30 33. 05 Peak No Limit
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX A Mode 5260 MHz
Vertical
130 dBuVim

30
521000 522000 523000 524000 525000 226000 270,00 528000 529000 SM0.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5262. 9500 83. 44 14. 63 98. 07 999.00 -900.93 AVG No Limit
2 * 5264. 1000 91.73 14. 63 106. 36 68.30 38.06 Peak No Limit

Report No.: BTL-FCCP-4-1808C216 Page 115 of 472
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX A Mode 5260 MHz

Horizontal

130 dBuVim

80
Fi 1
M M\M\
30
521000 522000 523000 524000 525000 226000 270,00 528000 529000 SM0.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5254. 4000 86. 38 14. 60 100. 98 999.00 -898.02 AVG No Limit
2 * 5262. 2000 94.71 14. 62 109. 33 68.30 41.03 Peak No Limit

Report No.: BTL-FCCP-4-1808C216 Page 116 of 472
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Orthogonal Axis : [X

Test Mode :

UNII-2A/ TX A Mode 5300 MHz

130 dBuVim

Vertical

1
bk " PP STIR VA PR mu\.}w-wj LM“"‘*"\‘"'" ¥
WMWWWW I K A
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5980. 0000 36.71 16. 86 53.57 74.30 -20.73 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2A/ TX A Mode 5300 MHz

130 dBuVim

Vertical

1

MW ) — A A, M
MW.WWWW bl SR
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17964. 0000 35. 38 17. 66 53.04 80.00 -26.96 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axi

s |X

Test Mode : UNII-2A/ TX A Mode 5300 MHz
Vertical
130 dBuVim
80

il L gtk i
s T H

M"“‘v‘ ety

uhwwwmmw

WJIWWTIFNWM'“ et

P TR

30

18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 26381. 0000 39.50 17.72 57.22 74.30 -17.08

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5300 MHz
Vertical
130 dBuVim
” 1 |
1
w‘,@mm JMMWWMMMM
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39817. 7500 34. 47 15.51 49. 98 74.30 -24.32 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX A Mode 5300 MHz
Horizontal
130 dBuVim
80
L |

Ul

ol b

L | PRI TP TORPILN o L W
MWWWWW B e
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5962. 5000 36. 94 16. 81 53.75 74.30 -20.55 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5300 MHz
Horizontal
130 dBuVim
” U LT I
1
.W rioh IMM
WW&WWMWWWWW@ M
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17976. 0000 35.58 17.70 53.28 80.00 -26.72 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX A Mode 5300 MHz
Horizontal
130 dBuVim
80

M M‘:AI“AAY i-m..f..h‘ ‘_W

bt

WWWM fabyrdy

r‘v'w i

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25518. 2500 39. 30 17.30 56. 60 74.30 -17.70 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX A Mode 5300 MHz
Horizontal
130 dBuVim
” 1 |
1
WWWWW
WW/"’\MWM. N.,um{“.*.wmwmmmr n}f'”f
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39770. 5000 34.93 15.48 50.41 74.30 -23.89 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5320 MHz
Vertical
130.0  dBu¥/m
120
110 3
2
100
an
80
70
(]
%
50 4
40
30.0
5270000 5200.00 5290.00 530000 530.00 532000 533000 534000  5350.00 5370.00 MH=z
Reading Correct Measure- )

No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuVvim dBuvfim dB Detector Comment
1 * 5314950 94 11 1477 108.88 6830 4058 peak NolLimit
2 X 5315.300 86.13 1477 10090 68.30 3260 AVG  NoLimit

5350.000 37.39 14.87 5226 7400 -21.74 peak

4 5350.000 30.78 14.87 4565 54.00 -8.35  AVG

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5320 MHz
Horizonta
130.0  dBu¥/m
120
110 %
2
100
an
80
70 |
(] %
50 4
40
30.0
5270.000 5290.00  5290.00  5300.00 5310.00  5320.00 533000 534000  5350.00 5370.00 HHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 *  5319.000 9292 1478 107.70 6830 3940 peak MNolimit
2 X 5321.000 8562 1478 100.40 68230 3210 AVG MNoLimit
5350.000 4571 14 .87 60.58 7400 -1342 peak
4 5350.000 31.87 14 87 46.74 5400 726 AVG

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX N20 Mode 5260 MHz
Vertical
130 dBuVim

f_w’f\\

80
1
30
521000 522000 523000 524000 525000 226000 270,00 528000 529000 SM0.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5268. 0500 92. 04 14. 64 106. 68 68.30 38.38 Peak No Limit
2 5268. 0500 83.94 14. 64 98. 58 999.00 -900.42 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5260 MHz
Horizontal
130 dBuVim
2

80
M ‘\/w\“\
30
521000 522000 523000 524000 525000 226000 270,00 528000 529000 SM0.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5256. 2000 86. 14 14. 61 100. 75 999.00 -898.25 AVG No Limit
2 * 5257.7000 94. 11 14. 61 108.72 68.30 40.42 Peak No Limit

Report No.: BTL-FCCP-4-1808C216 Page 128 of 472
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Orthogonal Axis : [X

Test Mode :

UNII-2A/ TX N20 Mode 5300 MHz

130 dBuVim

Vertical

b

WWWWWWWW b o

30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5977. 5000 37.85 16. 86 54.71 74.30 -19.59 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2A/ TX N20 Mode 5300 MHz

130 dBuVim

Vertical

A 1 hJMM
WWMWMWWM&WWW e
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17808. 0000 35. 81 17.19 53.00 80.00 -27.00 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N20 Mode 5300 MHz
Vertical
130 dBuVim
80

A ‘H‘_:L.\,MMJ'J\,W

g, et

B i Oy A i

b gt al A
T i g

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25535. 2500 39.50 17.28 56.78 74.30 -17.52

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N20 Mode 5300 MHz
Vertical
130 dBuVim
” 1 |
1
T AR A
A s bt bettsn, pgHY AW
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39561. 2500 37.97 15. 35 53. 32 74.30 -20.98 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX N20 Mode 5300 MHz

Horizontal

130 dBuVim

j 1
o s sl ML L,:\,«\»MM
Ll T

| gt et TR I ET A PRI T i L P e

30
100000 150000 2000.00 250000 3000.00 3500.00 4000.00 4500.00 5000.00 6000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5835. 0000 37.53 16. 38 53.91 74.30 -20.39 Peak

Report No.: BTL-FCCP-4-1808C216 Page 133 of 472
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N20 Mode 5300 MHz
Horizontal
130 dBuVim
80

-

e
& y & A yI= Y
(S v
WWMWW WWMWMWWMMMW R T
30
600000 720000 8400.00 9600.00 1080000 1200000 1320000 1440000 1560000 18000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17976. 0000 35. 38 17.70 53.08 80.00 —26.92 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N20 Mode 5300 MHz
Horizontal
130 dBuVim
80

J.nthﬁwANMW*W*W”%
Wl Lo

b ol

Pttt B P A

30
18000001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 2650000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25582. 0000 38.12 17.23 55.356 74.30 -18.95 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N20 Mode 5300 MHz
Horizontal
130 dBuVim
® 1 |
1
oot bp, L okt A,
’ A" L ' b
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 39736. 7500 34.70 15.46 50.16 74.30 -24.14 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX N20 Mode 5320 MHz
Vertical
130.0  dBu¥/m
120
110 2
100
an
80
70
(]
2
50 4
40
30.0
5270.000 5200.00  5290.00 530000 530.00 532000 533000 534000  5350.00 5370.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuv/m dB Detector  Comment
1 X 5322700 8522 1479  100.01 68.320 31.71 AVG NoLimit
2 * h327150 93.02 1479 107.81 6830 3951 peak Nolimit
5350.000 3937 1487 54 24 74.00 -19.76 peak
4 5350.000 3105 1487 4592 5400 -808 AVG

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX N20 Mode 5320 MHz

120.0  dBu¥/m

Horizonta

120

110

100

90

i}

70

90—

60

3
50 4
40
30.0
5270.000 528000 5230.00 530000 531000 532000 533000 534000  5350.00 5370.00 MH=z
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBuVim dB Detector Comment
1 *  5321.500 9363 1478 108 41 6830 4011 peak Nolimit
2 X 5322900 8541 1479 10020 6830 3190 AVG Nolimi
3 5350.000 4159 1487 56.46 7400 -17.54 peak
4 5350.000 3203 1487 46 90 5400 -710 AVG

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Vertical
130 dBuVim
1
2
{r"% /“‘—”%““‘\\

T

e

517000 519000 521000 523000 525000 227000 529000 231000 533000 237000
{MHz)
No. Frea.  jooding [forrect Moaswr® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5257. 1000 85. 19 14. 61 99. 80 68. 30 31.50 Peak No Limit
2 5278.6000 77.72 14. 67 92.39 999.00 -906.61 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2A/ TX N40 Mode 5270MHz

130 dBuVim

Vertical

"
A L]

o L

30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 5637. 5000 37.72 15.73 53.45 74.30 -20.85 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Vertical
130 dBuVim
” U LT | LT 1
1
WWWWWWW Y E e
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17952. 0000 36. 21 17.62 53.83 80.00 -26.17 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Vertical
130 dBuVim
80

4 " g, byl

TNt |
o flerd

a‘_tkn.vmww. MW

wmw Wwwwww" AT

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25352. 5000 39.72 17. 24 56. 96 74.30 -17.34

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Vertical
130 dBuVim
80

WWMV‘“"" WWWW f
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 39858. 2500 35.94 15.53 51.47 74. 30 -22.83

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Horizontal
130 dBuVim
1
2
TN
" | |

N

30
517000 519000 521000 523000 525000 227000 529000 231000 533000 237000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5261. 4000 85. 62 14. 62 100. 24 68.30 31.94 Peak No Limit
5266. 8000 78.13 14. 64 92.77 999.00 -906.23 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX N40 Mode 5270MHz

130 dBuVim

Horizontal

1 ol lrmrw
¥

ok b

WW

30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5517. 5000 38. 41 15. 33 53.74 74.30 -20.56 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2A/ TX N40 Mode 5270MHz

130 dBuVim

Horizontal

"l [ M.W
TS YWYy I SRR Yo TR T LT Y
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17832. 0000 35. 67 17. 26 52.93 80.00 -27.07 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Horizontal
130 dBuVim
80

wmﬂmvﬂw%

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25594. 7500 40. 85 17.22 58. 07 74.30 -16.23

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Horizontal
130 dBuVim
” 1 |
1
o
N\"".r hm.ﬁvhwﬁwuw ,ll_m_r‘"_.nll_.\.\hnr W;KM.QUJ&}M!J\VMW'\ M&.—
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39925. 7500 35. 23 15. 57 50. 80 74.30 -23.50 Peak

Report No.: BTL-FCCP-4-1808C216

Page 148 of 472



3L

e

LN
L B
YRR

Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N40 Mode 5310MHz
Vertical
130.0  dBuV/m
120
110
&

100 ]
90
80
70
50

2

b
50 4
10
30.0
5210.000 §230.00 5250.00  5270.00  6290.00 §310.00 533000 535000  5370.00 5410.00 MH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuvim dB Detector  Comment

1 X 5313.900 79.54 1476 9430 6830 2600 AVG Nolimit
2 * 5314700 8696 1477 10173 6830 3343 peak Nolimi
3 5350.000 3960 1487 5447 7400 -19.53 peak
4 5350.000 30,71 1487 4558 5400 -B42 AVG

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N40 Mode 5310MHz
Horizontal
130.0 dBuV/m
120
110
100 §
1
90
80
70
60
3
50 4
40
30.0
5210.000 5230.00 5250.00 5270.00 5290.00 5310.00 5330.00 5350.00 5370.00 5410.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 X 5304200 78.23 14 74 9297 6830 2467 AVG Nolimit
2 *  5320.600 86.32 1478 10110 6830 3280 peak Nolimit
3 5350.000 3819 14 87 53.06 7400 -2094 peak
4 5350.000 30.80 14 87 45 67 5400 833 AVG

Report No.: BTL-FCCP-4-1808C216
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4

Orthogonal Axis : |X

Test Mode : UNII-2C/ TX A Mode 5500 MHz
Vertical
130 dBuVim
F
X
li
o }/ |
!
3
1 /M \\\
2
IR PP xxh“”“WMWMMWA_hPWMMWWWMH
30
450,00 546000 470,00 480,00 249000 250000 251000 252000 2530.00 255000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 35. 63 15. 16 50.79 74.00 -23.21 Peak
2 5460. 0000 28. 60 15. 16 43.76 54.00 -10.24 AVG
3 5470. 0000 38. 87 15.19 54. 06 68.30 -14.24 Peak
4 * 5503. 3000 88.91 15. 28 104. 19 68.30 35.89 Peak No Limit
5 5505. 2500 81. 36 15.29 96. 65 999.00 -902.35 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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R

=3 T

4

Orthogonal Axis :

X

Test Mode : UNII-2C/ TX A Mode 5500 MHz
Horizontal
130 dBuVim
. B
X
l;
o )/ |
|
4 3 K/JMH M“H“a\
; o \\K
MW”‘*‘/ R
30
450,00 546000 470,00 480,00 249000 250000 251000 252000 2530.00 255000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 34.76 15. 16 49. 92 74.00 -24.08 Peak
2 5460. 0000 28. 17 15. 16 43. 33 54.00 -10.67 AVG
3 5470. 0000 37.75 15.19 52.94 68.30 -15.36 Peak
4 * 5492. 7000 89. 46 15. 25 104.71 68.30 36.41 Peak No Limit
5 5502. 3000 81.50 15. 28 96.78 999.00 -902.22 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2C/ TX A Mode 5580 MHz

130 dBuVim

Vertical

o) itd

AP bl o shard
MWWWWWWW IR gt
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5902. 5000 37. 33 16. 61 53.94 74.30 -20.36 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2C/ TX A Mode 5580 MHz

130 dBuVim

Vertical

I A W
W Ll
WWWWMWWWWW N
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17772. 0000 35. 56 17.08 52.64 80.00 -27.36 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axi

s |X

Test Mode : UNII-2C/ TX A Mode 5580 MHz
Vertical
130 dBuVim
1
" Ao FRETT! VR 1 il rhfad ks M W MW
WW (R UL UL TR o i
30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25586. 2500 39. 64 17. 23 56. 87 74. 30 -17.43

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX A Mode 5580 MHz

Vertical

130 dBuVim

I | ¥ rl
PP, A AT
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39649. 0000 37.04 15.40 52.44 74.30 -21.86

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2C/ TX A Mode 5580 MHz

130 dBuVim

Horizontal

st n

" YR o s B WW
MWWMW . TR i
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5975. 0000 37. 67 16. 85 54.52 74.30 -19.78 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2C/ TX A Mode 5580 MHz

130 dBuVim

Horizontal

il ub«..(\m

e W L
MWWWWWW LT P
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 17844. 0000 36.92 17.30 54.22 80.00 -25.78 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX A Mode 5580 MHz
Horizontal
130 dBuVim
80

WW
T} PRy ;I.._n;A\}_J\AJ PP, Y WMM
T e A e '
30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 26491. 5000 38.79 18. 00 56.79 74. 30 -17.51 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2C/ TX A Mode 5580 MHz
Horizontal
130 dBuVim
” 1 |
1
Mm o
W‘J‘WW MWW
Mﬂ "’M'ﬁ\ AL VLAY 9 vi;mMWWwWwMW H»«""M
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39419. 5000 35.60 14. 97 50. 57 74.30 -23.73 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X

Test Mode : UNII-2C/ TX A Mode 5700 MHz
Vertical
130 dBuVim
2
4

) |
[
//“‘ \*\\ 3
X
30
265000 5660100 2670.00 268000 S690.00 270000 Sr10.00 220,00 Si30.00 Sio0.00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5694. 5000 80. 32 15. 92 96. 24 999.00 -902.76 AVG No Limit
2 * 5695. 4000 88. 57 15. 92 104. 49 68.30 36.19 Peak No Limit
3 5725. 0000 36. 33 16. 02 52.35 68.30 -15.95 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X
Test Mode : UNII-2C/ TX A Mode 5700 MHz
Horizontal
130 dBuVim
#
2
o j{ \\
1A
x”/ \\ 3
pd
R BT e R T
30
265000 5660100 2670.00 268000 S690.00 270000 Sr10.00 220,00 Si30.00 Sio0.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5693. 4000 89. 88 15.91 105. 79 68. 30 37.49 Peak No Limit
2 5694. 1000 82. 08 15. 91 97.99 999. 00 -901.01 AVG No Limit
3 5725. 0000 43.60 16. 02 59.62 68. 30 -8. 68 Peak

Report No.: BTL-FCCP-4-1808C216
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3L

Orthogonal Axis : |X
Test Mode : UNII-2C/ TX N20 Mode 5500 MHz

Vertical

130 dBuVim

80
1 3 ﬂ"ﬂ \\\
2 \\\M_
I Ay ]
30
450,00 546000 470,00 480,00 249000 250000 251000 252000 2530.00 255000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 35. 62 15. 16 50.78 74.00 -23.22 Peak
2 5460. 0000 28. 59 15. 16 43.75 54.00 -10.25 AVG
3 5470. 0000 37. 50 15.19 52. 69 68.30 -15.61 Peak
4 5492. 1000 82. 31 15. 25 97. 56 999.00 -901.44 AVG No Limit
5 * 5500. 6500 89. 57 15. 27 104. 84 68.30 36.54 Peak No Limit

Report No.: BTL-FCCP-4-1808C216 Page 163 of 472
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Orthogonal Axis : |X
Test Mode : UNII-2C/ TX N20 Mode 5500 MHz

Horizontal

130 dBuVim

T4k

80
[ 1
1 7 ¥MW\\K
[’
30
450,00 546000 470,00 480,00 249000 250000 251000 252000 2530.00 255000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 38. 89 15. 16 54. 05 74.00 -19.95 Peak
2 5460. 0000 29. 29 15. 16 44.45 54.00 -9.55 AVG
3 5470. 0000 40. 26 15.19 55. 45 68.30 -12.85 Peak
4 * 5492. 5000 92. 62 15. 25 107. 87 68.30 39.57 Peak No Limit
5 5493. 1000 84.51 15. 25 99.76 999.00 -899.24 AVG No Limit

Report No.: BTL-FCCP-4-1808C216 Page 164 of 472
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5580 MHz
Vertical
130 dBuVim
80

U1

A "Jll IIIIVJ

par i

i

30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5920. 0000 37. 37 16. 66 54. 03 74.30 -20.27 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5580 MHz
Vertical
130 dBuVim
” U LT I
1
PP 'hWMWW”‘ ‘W“'AMM
WWWMWWMWWW i
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17856. 0000 35.78 17. 33 53.11 80.00 -26.89 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5580 MHz
Vertical
130 dBuVim
80

B i, M“MWA.IAILM

iy 1
Wt

W e GO

ot

Lo

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 26160. 0000 39.73 17.16 56. 89 74.30 -17.41

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5580 MHz

Vertical

130 dBuVim

" 1 " M“'W%’
byt Bt T ey
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39797.5000 37.24 15.49 52.73 74.30 —-21.57 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2C/ TX N20 Mode 5580 MHz

130 dBuVim

Horizontal

el Bt

ot

30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5687. 5000 38. 88 15.89 54. 77 74.30 -19.53 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5580 MHz

Horizontal

130 dBuVim

1
o T 1|‘ A ...,AM%
I T o o L e I AT
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17880. 0000 36. 51 17.41 53.92 80.00 -26.08 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5580 MHz
Horizontal
130 dBuVim
80

WLy

R IVETI e

T it S

WMW MMWM«W Wbl

Wik "y

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 24931. 7500 40. 36 16.91 57.27 74.30 -17.03 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2C/ TX N20 Mode 5580 MHz
Horizontal
130 dBuVim
” 1 |
1
M M A'MIL_ N [ O lAAW.WW*MM}NM
huT L WWMWWW L T d e
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39709. 7500 34.77 15. 44 50.21 74. 30 -24.09 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X
Test Mode : UNII-2C/ TX N20 Mode 5700 MHz
Vertical
130 dBuVim
2
X
1
o | |
/”"H/H J
\m\\ g
]
TR ISy \\\\‘_\MM%M——M
30
265000 5660100 2670.00 268000 S690.00 270000 Sr10.00 220,00 Si30.00 Sio0.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5694. 0000 80. 52 15.91 96. 43 999. 00 -902.57 AVG No Limit
2 * 5696. 0500 87.98 15. 92 103. 90 68. 30 35. 60 Peak No Limit
3 5725. 0000 38. 84 16. 02 54. 86 68. 30 -13.44 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X
Test Mode : UNII-2C/ TX N20 Mode 5700 MHz
Horizontal
130 dBuVim
2
X
1
o | |
/ \ 3
/ e
T ety e SN N
30
265000 5660100 2670.00 268000 S690.00 270000 Sr10.00 220,00 Si30.00 Sio0.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5692. 2000 81. 33 15.91 97. 24 999.00 -901.76 AVG No Limit
2 * 5693. 4000 89. 19 15. 91 105. 10 68. 30 36. 80 Peak No Limit
3 5725. 0000 43.00 16. 02 59.02 68. 30 -9.28 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis :

X

Test Mode : UNII-2C/ TX N40 Mode 5510MHz
Vertical
130 dBuVim
4
X
5
Y
o [ |
| |
| |
4 3
2 J”,_,.Af‘”'“/
30
241000 543000 450,00 470,00 249000 251000 530,00 255000 257000 261000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 35. 29 15. 16 50. 45 74.00 -23.55 Peak
2 5460. 0000 28. 29 15. 16 43. 45 54.00 -10.55 AVG
3 5470. 0000 37.01 15.19 52.20 68.30 -16.10 Peak
4 * 5501. 3000 82. 88 15. 27 98. 15 68.30 29.85 Peak No Limit
5 5507. 2000 75.52 15.29 90. 81 999.00 -908.19 AVG No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X

Test Mode : UNII-2C/ TX N40 Mode 5510MHz
Horizontal
130 dBuVim
o
4
A S —
o |
|
1
1
g J N
2 /f"’/w \‘““‘-\
MM_‘_M_’MWM_‘M
30
241000 543000 450,00 470,00 249000 251000 530,00 255000 257000 261000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 40.74 15. 16 55.90 74.00 -18. 10 Peak
2 5460. 0000 28. 77 15. 16 43.93 54.00 -10. 07 AVG
3 5470. 0000 39.41 15.19 54. 60 68. 30 -13.70 Peak
4 5502. 6000 77. 44 15.28 92.72 999. 00 -906.28 AVG No Limit
5 * 5512. 8000 85.73 15. 31 101. 04 68. 30 32.74 Peak No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2C/ TX N40 Mode 5550MHz

130 dBuVim

Vertical

o] L]

, PR TN YUYW “.1\,)“ s el e
MWWMWWMW“ ¥ ey
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5997. 5000 36.72 16. 92 53.64 74.30 -20.66 Peak

Report No.: BTL-FCCP-4-1808C216

Page 177 of 472



3L

GN
©p
R

b A it

(.

Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N40 Mode 5550MHz
Vertical
130 dBuVim
” U LT L0171
1
L e g ot
WWWWWWW Ve
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17988. 0000 35. 26 17.73 52.99 80.00 -27.01 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axi

s |X

Test Mode : UNII-2C/ TX N40 Mode 5550MHz
Vertical
130 dBuVim
” | 1
WWMW
" TL\LM TR JII_JA.\/\.M Ao M_;L. AMIN“W."WMW
WWW AL TP W i
30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25684. 0000 39. 39 17.12 56. 51 74. 30 -17.79

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N40 Mode 5550MHz

Vertical

130 dBuVim

. I LA, mm
T T Y
R L e L PV
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39878. 5000 36. 53 15. 54 52. 07 74.30 -22.23 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode :

UNII-2C/ TX N40 Mode 5550MHz

130 dBuVim

Horizontal

- s Aepht .Ji;MuMW
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5965. 0000 37. 84 16. 81 54.65 74.30 —-19.65 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N40 Mode 5550MHz
Horizontal
130 dBuVim
” U LT | LT 1
1
- T A .A_M
e O T B e M e I AT T
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17964. 0000 35.90 17. 66 53.56 80.00 -26.44 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N40 Mode 5550MHz
Horizontal
130 dBuVim
80

[N

o

f JJ]]MJ\NINHE
Ll i}

o, MWWWW

Py -1 memmwwww"' Wt

s fprb it "
Tl Lo

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25603. 2500 39.40 17.21 56. 61 74.30 -17.69 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : [X
Test Mode : UNII-2C/ TX N40 Mode 5550MHz
Horizontal
130 dBuVim
” 1 |
1
b b, WM
h’N‘h ,.,MM +N‘l M M..dml\.l'\m l{\M’iMMMWW%[ .M
il t R LI AL w
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39770.5000 35.03 15.48 50.51 74.30 -23.79 Peak

Report No.: BTL-FCCP-4-1808C216

Page 184 of 472



3L

GA

=
R

=3 T
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Orthogonal Axis : |X
Test Mode : UNII-2C/ TX N40 Mode 5670MHz
Vertical
130 dBuVim
1
X
2
“ ;r”*\fﬁ
|
3
30
257000 559000 261000 2630.00 265000 267000 S690.00 1000 Si30.00 SIT0.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5664. 8000 79. 56 15. 82 95. 38 68.30 27.08 Peak No Limit
2 5667. 5000 72. 37 15. 83 88. 20 999.00 -910.80 AVG No Limit
3 5725. 0000 35.15 16. 02 51.17 68.30 -17.13 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis : |X
Test Mode : UNII-2C/ TX N40 Mode 5670MHz
Horizontal
130 dBuVim
2
X
1
o o
3
Lo I \\\MWM
30
257000 559000 261000 2630.00 265000 267000 S690.00 1000 Si30.00 SIT0.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5661. 8000 73. 96 15. 81 89.77 999. 00 -909.23 AVG No Limit
2 * 5684. 2000 81. 85 15. 88 97.73 68.30 29.43 Peak No Limit
3 5725. 0000 34.98 16. 02 51.00 68.30 -17.30 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX A Mode 5745 MHz

120.0 dBu¥/m

Vertical

120

110

100

a0

70

60

50

40

30.0

bR

Mk

W

5605.000 5705.00 5715.00 5725.00 5735.00 5745.00

5795.00 MH=z

No. Mk. Freq.

Reading Correct Measure-

Level Factor ment Limit ~ Margin

MHz dBuv dB dBuv/m dBuvim
1 5715.000 3471 15.98 50.69 10940 -58.71
2 5725.000 4409 16.01 60.10 12220 -62.10
3 *  5739.000 86.39 16.06 10245 12220 -19.75%

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5745 MHz
Horizontal
1300 dBuV/m
120
110 4
b4
100
a0
80
70
2
R
60
1
b
50
40
30.0
5G695.000 5705.00 571500 572500 5735.00 574500 575500 576500  5775.00 5795.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVv/m dB Detector Comment
1 5715.000 3899 1598 5497 10940 -5443 peak
2 5725.000 48 .45 16.01 6446 12220 -57.74 peak
3 * 5738400 89.83 16.06 10589 12220 -16.31 peak Nolimit

Report No.: BTL-FCCP-4-1808C216

Page 188 of 472



3L

GN
©p
R

b A it

(.

Orthogonal Axis: [X

Test Mode:

UNII-3/TX A Mode 5785 MHz

130 dBuVim

Vertical

SV
o

L pr PRy DA e

30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5985. 0000 36. 51 16. 88 53.39 74.30 -20.91 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-3/TX A Mode 5785 MHz
Vertical
130 dBuVim
” U LT | LT 1
1
;P‘F)W\,v"wlmwlr» e, Lk, ﬂM
WWW“WWWWWWW
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17940. 0000 35.79 17.59 53.38 80.00 -26.62 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-3/TX A Mode 5785 MHz
Vertical
130 dBuVim
80

el b 1 g b AN
iy o, 2

okt

JEE T

JW\IW W'WWWW LT T

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25565. 0000 40. 27 17.25 57.52 74.30 -16.78

Report No.: BTL-FCCP-4-1808C216

Page 191 of 472



3L

GN
©p
R

b A it

(.

Orthogonal Axis: [X

Test Mode: UNII-3/TX A Mode 5785 MHz
Vertical
130 dBuVim
” 1 |
1
S S T e
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39811. 0000 38. 29 15.50 53.79 74.30 -20.51 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X
Test Mode: UNII-3/TX A Mode 5785 MHz
Horizontal
130 dBuVim

W [;ﬂw‘
|t [FUSVISN PR T TTUR VO BN T o s L etiaab drabart
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
{MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment
1 * 5860. 0000 37. 16 16. 47 53.63 74.30

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5785 MHz
Horizontal
130 dBuVim
" L LI |
1
L Ak b .A.AM
WMWMWWWMW AR AR
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17964. 0000 35.89 17. 66 53.556 80.00 -26.45 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-3/TX A Mode 5785 MHz
Horizontal
130 dBuVim
80

P A

ok

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25505. 5000 39. 02 17. 32 56. 34 74.30 -17.96

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5785 MHz
Horizontal
130 dBuVim
” ]
1
XM,\"L\I"W
WMWW
PN s R Y NS AT MMWWMMHIJ ol
Y = MMW LR '™ L R
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39345. 2500 36. 64 14. 66 51.30 74.30 -23.00

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX A Mode 5825 MHz

12000 dBu¥/m

Vertical

120

10

100

0

70

60

50

St

10

30.0

o

b

5775.000 572500

5795.00 580500 581500 502500

5075.00 HH=z

Reading Correct Measure-

No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuVim dBuVvim
1 * 5818.100 83.42 16.32 9974 12220 -2248
2 5850.000 35.55 16.44 5199 12220 -70.21
3 5860.000 3574 1647 5221 10940 -57.19

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX A Mode 5825 MHz

120.0 dBu¥/m

Horizontal

120

10

100

90

&0

70

60

50

40

30.0

M=t

)

bl

5775000 5735 .00

5795.00 5205.00 5815.00 5825 00 523500

5875.00 HH=z

Reading Correct Measure- )
Level Factor  ment Limit ~ Margin

dBuv dB dBuVim dBuVim dB

8756 1636 10392 12220 -1828

3r4s5 1644 53.80 12220 -68.31

No. Mk. Freq.
MHz

1 * 5829.100

2 5850.000

3 5860.000

3559 1647 52.06 109.40 -57.34

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5745 MHz
Vertical
130 dBuVim
X
[St—a—
o | \
P
1 /// \\
30
269500 570500 Sf15.00 ar2o00 a73500 274500 afos .00 6o .00 Sifo00 ar9n .00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 35. 82 15. 98 51. 80 109.40 -57.60 Peak
2 5725. 0000 46. 75 16. 02 62. 77 122.20 -59.43 Peak
3 * 5747. 3500 85.61 16. 09 101.70 122.20 -20.50 Peak No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-3/TX N20 Mode 5745 MHz
Horizonta
1200  dBu¥/m
120
110 .
b4
100
P
80
70 2
60
i
X
50
40
30.0
5605000 5705.00 571500 5726500 G57)500 674500 575500 576500 577500 5795.00 MHz
Reading Correct Measure- _
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuV/m dB Detector Comment
1 5715.000 38.11 15.98 5409 10940 -5531 peak
2 5725.000 5175 16.01 6776 12220 -5444 peak
3 *  B739.000 8954 1606 10560 12220 -16680 peak Nolimi

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode:

UNII-3/TX N20 Mode 5785 MHz

130 dBuVim

Vertical

b
L T T WU YWY, o1 . MWM
MWWMW R A I
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5867. 5000 37.98 16. 49 54. 47 74.30 -19.83 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5785 MHz
Vertical
130 dBuVim
” U LT L0171
1
e — ol
WWWWWWW DI
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17964. 0000 35.19 17. 66 52.856 80.00 -27.15 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5785 MHz
Vertical
130 dBuVim
80

L |

bl bt
| TR LR R NVA‘.“MM\.\M&MWW

P \'\‘A

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25501. 2500 39. 42 17. 32 56.74 74.30 -17.56 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-3/TX N20 Mode 5785 MHz
Vertical
130 dBuVim
” 1 |
1
b, o P ity il RS AT
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 40000. 0000 37.69 15. 62 53.31 74.30 -20.99 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode:

UNII-3/TX N20 Mode 5785 MHz

130 dBuVim

Horizontal

i L

b - R ST iy
MWMWWWWMW" Pl g
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5937. 5000 37.68 16.72 54. 40 74.30 -19.90 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-3/TX N20 Mode 5785 MHz
Horizontal
130 dBuVim
” U LT L0171
1
i .\M“TWM
WWWWWWWM TR g A
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17988. 0000 35.68 17.73 53.41 80.00 -26.59 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5785 MHz
Horizontal
130 dBuVim
80

i WL WW

WWWWWHW“ YT -

30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25267. 5000 39. 05 17.19 56. 24 74.30 -18.06

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5785 MHz
Horizontal
130 dBuVim
” ]
1
MlﬁM\Ih }NI"‘WYH il i M)\»;'\.M o lyMlMMNJIWWTM} MW
LA WWWMW TR A
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 39703. 0000 35. 44 15. 44 50. 88 74. 30 -23.42

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825 MHz
Vertical
130 dBuVim
\\
h—___H
1 H
A
o [f \]
,/"f/—':/ \\\ %
/// \\\‘
30
Sfro00 578500 Sroo .00 280500 581500 282500 283500 284500 285500 287500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5827. 7500 83. 38 16. 36 99. 74 122. 20 -22.46 Peak No Limit
2 5850. 0000 39. 42 16. 43 55. 85 122.20 -66. 35 Peak
3 5860. 0000 34. 57 16. 47 51. 04 109.40 -58. 36 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825 MHz

Horizonta
1200 dBuV/m
120
110

1
X
100
a0
80
70
(] §
3
50
40
30.0
5775000 570500 579500 580500 SO81500 582500 503500 504500 585500 5075.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuV/m dB Detector  Comment

1 * 5830.000 8646 1636 10282 12220 -1938 peak Nolimit
2 5850.000 4174 1644 5818 12220 8402 peak
3 5860.000 3542 1647 5189 10940 -5751 peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5755MHz

130 dBuVim

Vertical

T

7}

_M"”W#J—FHJ

\\‘\\M“MWWMWMMM

265500 H67500 269500 Sf500 a73500 afab 00 Sfrn00 29500 281500 285500
{MHz)
Vo Freq  Resbine Cormect Memwe i ergin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 36. 62 15.98 52.60 109.40 -56.80 Peak
2 5725. 0000 40. 90 16. 02 56. 92 122. 20 -65.28 Peak
3 * 5751. 0000 79. 04 16. 10 95. 14 122.20 -27.06 Peak No Limit

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode:

UNII-3/TX N40 Mode 5755MHz

130 dBuVim

Vertical

st it

b gt o

IRSTRT L L e e Y P

W-WWM
30
100000 150000 200000 250000 300000 350000 400000 450000 S000.00 600000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5897. 5000 37. 22 16. 59 53.81 74.30 -20.49 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode:

UNII-3/TX N40 Mode 5755MHz

130 dBuVim

Vertical

1

T I A M
WWWWWWW D B '
30
600000 720000 840000 960000 1080000 1200000 1320000 1440000 1560000 18000 .00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17892. 0000 36. 04 17. 44 53.48 80.00 —-26.52 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axi

s: |X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical

130 dBuVim

” | 1

1
Wt Ll L b g JQM]AIU.‘A 1kl Iﬂ-#NM{lWMWWM
WMWWWW" LT R A T I l
30
18000.001882000 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment

1 * 25854. 0000 39. 49 16. 92 56. 41 74. 30 -17.89

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
130 dBuVim
” | |
1
T s oo
30
26000002785000 2920000 3055000 390000 3325000 3MG00OO00 3595000 3730000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39844. 7500 37.49 15. 52 53.01 74.30 -21.29 Peak

Report No.: BTL-FCCP-4-1808C216
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Orthogonal Axis: [X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizontal
13000 dBu¥/m
120 \
110
100 }32
an
80
70
&0
L
50
40
30.0

5655.000 S675.00

S695.00 5715.00 5735.00 5755.00 5775.00 5795.00 5815.00

585500 HH=z

Reading Correct Measure-

No. Mk. Freg.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector ~Comment
1 5715.000 38.10 1598 5408 10940 -5532  peak
2 5725.000 3918 16.01 5517 12220 -67.03 peak
3 * 5768.000 81.51 16.16 9767 12220 -2453 peak Nolimit

Report No.: BTL-FCCP-4-1808C216
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